YKPAVIHA '
JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"

UKRAINE

AGECE

94202 r.Anuesck, yn. tlimuara, 4
Ten. : (06442) 9-23-14
hakc: (06442) 9-43-47, 3-71-47

Tel: (06442) 9-23-14
Fax:(06447) 9-43-47, 3-711-47

Hara
Darte

3ABOCKOW CEPTUDUKAT KAUECTBA Ne
MILL'S QUALITY CERTIFICATE Ne

22.04.04

CBraeTenbCcTBO 0 NMPUEMOYHLIX UCNLITAHUSIX
Inspection certificate

EN 10204 3.1 B

Jlner 1 m3 nucros 1
Sheet 1 of sheets 1

3aBopackon 3akas Ne

KoHTtpakT Ne 2000-207/1ncT- 3110
026/0109-0y-997 211V
Contract Ne Lot: 1 Manufacturer's production order Ne
3akasunk: Kopnopauus 'MnaycrpuanbHeli Coto3 [Jonbacca ' (MCA)ans oupmel” AYDEPKO CA"
Customer: Corporation " Industrial Union of Donbass " for firm "DUFERCO SA"
Konu4yecreo NnuCTos: 77
: 1
Barow Ne 65247900 Konunuecteo nayek: 5
RW-car Ne - Konuyectao MecCT: 15
HaumeHoBaHue ToBapa: PRIME HOT ROLLED ALLOYED CraHgapr:
STEEL PLATES '
Description of goods: WITH BORRON CONTENT Standard:
0.0015-0.0030% ASTM A6/A6M
flatness 50% ASTM A6
Mapka cranm ASTMA36 ASTM A36/A36M
Grade of steel
CocrosHue necrasku: ropaveKaTaHHbIn
Delivery condition: hot-rolled =~ =~ "= - o . ,
Ne Homepa Homepa Pasmepbl, mm Konunuectso | Konuyectso | Teopetudeckuin
nosuu,. nNasok napTui Dimensions, mm nucros nadek BEC,TH
TonwwHa Wnpuna Onvwna | wi/mect Pack Theoretical
tem Cast Ne Test Ne Thickness Width Length | Quantity/pcs weight,m.t. .
1 8238-2 3471 9.53 1829 6096 46 8 38,364
1 8238-2 3425 9.53 1829 6096 2 1 1,668
1 1347 3385 9.53 1829 6096 2 1 1,668
1 1347 3352 9.53 1829 6096 27 5 22,518
Total: 77 15 64,218
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Bobinnaska : mapreHoBckuid cnocob npown3soacTsa. 3asoackon cepTucukar kaqectsa Ne .
S r - - 25352
Steelmaking process : open hearth furnaces. Milr's quality certificate Ne N
Homep XyumMuuyeckun cocras, % Chemical composition, %

L C+
nnasiu c |misijs|Pp e | N | cu]| A N vV [Mo] Ti | As [Nb| B |Mue
Cast Ne X 100 X 1000 X 100 « X 1000

1347 16 89| 22 | 33| 10 6 4 6 5 8 <8 |<20] 5 6 <8126

8238-2 14 97 | 27 | 29 | 27 8 3 4 9 8 <8 <20 5 5 <8115

PE3YNbTATbl  WCIMbITAHWNA TEST RESULTS
WcnbiTaHne Ha pacTsKeHue U yaapHbli narub Tensile and impact test
Pa3smeptl 1=()) 3neprua yaapa KU
obpasya Orbop obpasua Tem- | Mpe- | Mpe- | OtHoc. | Cyxe- ) Impact energy
nepa-| nen aen Hue 22=(1/sm YnapHas saskocTs KCU WN3rué
Ne D.m. of Specimen Typa yanu- ) Impact strength
napTuu specimen Texy- | npoy- | HeHwe B,‘)HOKH"CTa“ CocTasnAoLLas
3=(%) |Fibrous appearance
ucnbi-| 4ecTu | Hoctu
- ipn-| M Han- | Nono-| TaHui Taepaocty
Tonwmn- |wupu-|MecTo, ‘ 4= Hardness
- Ha Ha pasnejxeHune Yield Ten- Elon- Re-
Hue Test | point, sile gation duc-
tion
test thick- |width,| Loca- {Direc-{ Posi- | tem- stre- Bend
Ne ness, mm | tion | tion | tion | pera- ngth of '
mm ture Reh Rm, | Lo=200 | area Z.
@ Co | N/mm2| N/mm2 % % 3HayeHun Values
1 2 3 Zn

+20 | 304 | 446 | 26.0
+20 | 305 | 459 | 270
+20 | 303 | 453 | 225
+20 | 297 | 458 | 250
+20 | 372 ) 521 23.0
+20 | 372 | 525 1 240
+20 | 350 | 488 | 24.0
+20 | 356 | 488 | 24.5

3352-1 9.53 40
3352-2 9.53 40
3385-1 9.53 40
3385-2 , 9.53 40
3425-1 9.53 40
3425-2 9.53 40
3471-1 9.53 40
3471-2 9.53 40
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" Marking grade of steel dnmensnons(mm) cast No MEXICO 102
Kneumoska: Ne nnasku, N2 napTum, Mapka cranu, ToB. 3Hak KO pha
Hard stamp: cast Ne, testNe, grade of steel. mark of the worl ,H'

LiseTHas MapKVIpOBKR E !MIE u@auaﬂ nonoca
Color marking: ZSM
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